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Appearance & Odor
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Chinese SAAL10B31(11. 1V/49WH)
#5244
Name of Goods %% | AL10B31 LI-ION BATTERY PACKS
English
## ¥ /3 Consignor | —HEE GAH) FRARA
4 * ¥ 43 Manufacturer | —FEE (HM) FRLE
BEHikE. £2F AR (ETRREMERMNEILT
Insepection Methods and | UN "Recommendations on the TRANSPORT OF DANGEROUSGOODS™
Procedures

of f-white plastics cement shell, odorless

a 1. fEB#iR% (Hazards identification)

A x.

N None.

S

S Es

R 2. FiEH M IATA DGRFPE 2T (Suggestion according to IATA

T DGR)

z EF BRI RITHE.

| The substance is not resiricted to IATA DGR according to packing

N instruction 965 General Regquirements and Section II.

0 #

R

M

f g |3 @EER(Packaging requirenents)

| s

0 o il R A R

N The goods are packaged according to the packaging requirement of ordimary

goods.
B E R 20004611 H29H £ 20105F11H308 EXEM: 2011401H01H

SELPTEHESRSE. EAEVTEARRMEEE. ORAEEFSIATA ICREXERRFHIRF.
The sample is a rechargesble lithium battery.The package is labelled with a lithiom
battery handling label. The package is accompanied with a2 document that meet the packing
instruction of TATA DGR
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Name of Test ltems Test Result
TEi#FE%. THRE. THY. TRE. TRIURER. BEEHFEREXTRE LW

B o0k, RRESEFEEEE.

; No mass loss , no leakage . no venting . no disassembly , no rupture and no fire and
5_17-111-“1_5-' the open circuit voltage of each test cell or battery after testing is not less than
simulation 0% of its voltage immediately prior to this procedure. The test result conforms to

(38.3 test 1)

the requirements of standard

M
Thermal test
(38.3 test 2)

THERH%. TEE. THS. TR TERIUEE.. BEErTEREXTEHEY &
fo0s. HRFSFEER.

No mass loss , no leakage , no venting . no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

EFRHE%. THE. THY. TRE. TERLAEX. MAENTRRAEATARZN
#90s. HBRFSHERR.

ﬁ#]l Mo mass loss , no leakage , no venting , no disassesbly , no rupture and no fire and
Vibration the open circuit voltage of each test cell or battery after testing is not less than
(38.3 test 3) 90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard
EREH%. THE. THS. TRE. TERBUEAEL. HESHFBRREXTREZW
e fore. AEFERESER.
No mass loss , no leakage , no venting . no disassembly ., no rupture and no fire and
Shock the open circuit voltage of each test cell or battery after testing is not less than
(38.3 test 1) 90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard
EMRMEHAEMERATIC, THRE. E40%. KBRFoOEEER.
The external temperature does not exceed 170T, no disassembly, no fire within six
ShE R hours of this test. The test result conforms to the requirements of standard.
External short
circuit
(38.3 test 5)
EMEMLAREEEEATOC, THE. 2408, RFLFEELR.
The external temperature does not exceed 1T0C, no disassembly, no fire within six
IH hours of this test. The test result conforms to the requirements of standard.
mpact

{38.3 test 6)

oL

(vercharge
(38.3 test T)

EREHTREERTRERNE .. ARTSHFEEER.
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard

!
= £l
Forced discharge
(38.3 test 8)

aRREATRAFETFET S SHENAEEPHEE AN AEA. FRSERFUEICER.
The Sample of the battery or cell is pecked in inner packagings that cospletely

HE enclose the battery or cell. The sample is packed in strong outer packing. The semple

Other is protected so as to prevent short circuits

ERZASEHFESRATLIEEERE, HASNERTHERE. ST EFEAEAENHERERA
FWERNBH AHFEERTET 0k (EE.

The tested package is capable of withstanding a 1. 2m drop test in any orientation

without damage to cells or batteries contained therein, without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed 10kg gross mass.
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